
PLUMMER 
1107-001-01 

March 4, 2020 

Texas Commission on Environmental Quality 
Applications Review and Processing Team 
Building F, Room 2101 
12100 Park 35 Circle 
Austin, Texas 78753 

Re: City of laredo (CN600131908) 
Sombreretillo Wastewater Treatment Facility (RN106630809) 
Application for Renewal of Texas Pollutant Discharge Elimination System (TPDES) Permit No. 
WQ0010681008 

To Whom It May Concern: 

On behalf of the City of laredo, Plummer submits one original and three copies of a renewal application 
for the above-referenced permit. The application fee of $2,015.00 for the Domestic Wastewater Permit 
Application and has been submitted to the Texas Commission on Environmental Quality Cashier's Office 
[...]
necessary. 

Table 6.0(1) – Parameters Above the MAL 

Pollutant Concentration MAL Units Date 

N/A N/A N/A N/A N/A 

N/A N/A N/A N/A N/A 

N/A N/A N/A N/A N/A 

N/A N/A N/A N/A N/A 

N/A N/A N/A N/A N/A 

N/A N/A N/A N/A N/A 



 
TCEQ-10054 (06/01/2017) Page 73 of 80 
Domestic Wastewater Permit Application, Technical Reports 

D. Industrial user interruptions 

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding 
interferences or pass throughs) at your POTW in the past three years? 

 Yes ☐    No ☒    

If yes, identify the industry, describe each episode, including dates, duration, 
description of the problems, and probable pollutants.  

N/A 

Section 3. Significant Industrial User (SIU) Information  and 
Categorical Industrial User (CIU) (Instructions Page 100) 

A. General information 

Company Name: N/A 

SIC Code: N/A 

Telephone number: N/A Fax number: N/A 

Contact name: N/A 

Address: N/A  

City, State, and Zip Code: N/A  

B. Process information 

Describe the industrial processes or other activities that affect or contribute to 
the SIU(s) or CIU(s) discharge (i.e., process and non-process wastewater). 

N/A 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 



 
TCEQ-10054 (06/01/2017) Page 74 of 80 
Domestic Wastewater Permit Application, Technical Reports 

N/A 

D. Flow rate information 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: N/A 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: N/A 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the 
instructions? 

 Yes ☐    No ☐    

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR 
Parts 405-471? 

 Yes ☐    No ☐    

If subject to categorical pretreatment standards, indicate the applicable 
category and subcategory for each categorical process. 

Category: N/A  
Subcategories: N/A 

Category: N/A  
Subcategories: N/A 

Category: N/A  
Subcategories: N/A 

Category: N/A  
Subcategories: N/A 

Category: N/A  
Subcategories: N/A 



 
TCEQ-10054 (06/01/2017) Page 75 of 80 
Domestic Wastewater Permit Application, Technical Reports 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, 
pass through, odors, corrosion, blockages) at your POTW in the past three 
years? 

 Yes ☐    No ☐    

If yes, identify the SIU, describe each episode, including dates, duration, 
description of problems, and probable pollutants.  

N/A 

 



Description Reference

Core Data Form Admin Rpt 1.0 Section 3.C

U.S. Geological Survey Map Admin Rpt 1.0 Section 13

Treatment Process Description Tech Rpt. 1.0, Section 2.A

List of Treatment Units Tech Rpt. 1.0, Section 2.B

Process Flow Diagram Tech Rpt. 1.0, Section 2.C

Site Drawing Tech Rpt. 1.0, Section 4

Sludge Transportation Agreement Tech Rpt. 1.0 Section 6.A

F

G

CITY OF LAREDO
SOMBRERETILLO WASTEWATER TREATMENT FACILITY

TPDES PERMIT RENEWAL APPLICATION

TABLE OF ATTACHMENTS

B

A

No.

E

C

D



ATTACHMENT A

 Core Data Form 
 Admin Rpt 1.0 Section 3.C



TCEQ-10400 (04/15)                Page 1 of 3 

                              TCEQ Core Data Form  

 

For detailed instructions regarding completion of this form, please read the Core Data Form Instructions or call 512-239-5175. 
SECTION I: General Information  
 

1. Reason for Submission   (If other is checked please describe in space provided.) 
 New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.) 

 Renewal   (Core Data Form should be submitted with the renewal form)    Other       
2. Customer Reference Number (if issued) Follow this link to search 

for CN or RN numbers in  
Central Registry** 

3. Regulated Entity Reference Number (if issued) 

  CN 600131908   RN 106630809 
 

SECTION II: Customer Information 
 

4. General Customer Information         5. Effective Date for Customer Information Updates (mm/dd/yyyy)        
 
 

 New Customer                                                   Update to Customer Information                       Change in Regulated Entity Ownership            
Change in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)                                           

The Customer Name submitted here may be updated automatically based on what is current and active with the 
Texas Secretary of State (SOS) or Texas Comptroller of Public Accounts (CPA). 

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:   

City of Laredo       
7. TX SOS/CPA Filing Number 

N/A 

8. TX State Tax ID (11 digits) 

N/A 

9. Federal Tax ID (9 digits) 

N/A 

10. DUNS Number (if applicable) 

N/A 

11. Type of Customer:    Corporation   Individual     Partnership:  General  Limited 

Government:  City  County  Federal  State  Other          Sole Proprietorship  Other:       

12. Number of Employees 
 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 
 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated Entity listed on this form. Please check one of the following:                                

Owner                                                       Operator                                   Owner & Operator                      
Occupational Licensee        Responsible Party                Voluntary Cleanup Applicant      

 
   Other:                                                     

15. Mailing  
Address:  

1110 Houston Street 

      

City  Laredo State  TX ZIP  78040 ZIP + 4  8019 

16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable) 
N/A reads@ci.laredo.tx.us 
18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

(  956  ) 721-7302            (  956  )  721-7498   
 

SECTION III: Regulated Entity Information 
 

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected below this form should be accompanied by a permit application)    

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated  in order to meet TCEQ Agency Data Standards (removal 
of organizational endings such as Inc, LP, or LLC.) 
22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

Sombreretillo Wastewater Treatment Facility 

 TCEQ Use Only 



23. Street Address of 
NIA 

the Regulated Entity: 
£No PO Boxes! 

City I N/A I State I I ZIP I I ZIP+4 I 
24. County Webb 

E nter lYStCa oca ton escnpuon 1 no s ree a Ph . I L f D . f 'f t t dd 'd d ress ts provt e . 

25. Description to 
Approximately 3,500 ft west of the intersection of Quivira Drive and Atlanta Drive Physical Location: 

26. Nearest City State Nearest ZIP Code 

Laredo ITX 1 78045 

27. Latitude (N) In Decimal: 127.6296 28. Longitude (W) In Decimal: j-99.5561 
Degrees Minutes Seconds Degrees Minutes Seconds 

29. Primary SIC Code (4 digits) 30. Secondary SIC Code (4 digits) 
31 . Primary NAICS Code 32. Secondary NAICS Code 
(5 or 6 digits) (5 or 6 digits) 

4952 I 1221320 I 
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.) 

This facility primaril treats domestic wastewater. 

5816 Daugherty Ave. 
34. Mailing 

Address: 
City I Laredo I State I TX I ZIP I 78041 I ZIP+4 I 3337 

35. E-Mail Address: I rmia@ci.laredo.tx.us 

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

( 956 ) 721-2000 I J ( 956 ) 721-2001 

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this 
form. See the Core Data Form instructions for additional guidance. 

0 Dam Safety 0 Districts 0 Edwards Aquifer 0 Emissions Inventory Air 0 Industrial Hazardous Waste 

0 Municipal Solid Waste 0 New Source Review Air 0 0SSF 0 Petroleum Storage Tank OPWS 

0 Sludge 0 Storm Water 0 TitleVAir 0 Tires 0 Used Oil 

0 Voluntary Cleanup [8] Waste Water 0 Wastewater Agriculture 0 Water Rights OOther: 
WQOOI0681008; 
RI0681008 

SECTION IV· Preparer Information . 
40. Name: I Jenni English I 41. Title: I Engineer in Training 

42. Telephone Number 43. Ext/Code 44. Fax Number 45. E-Mail Address 

( 512) 687-2193 I I ( 512) 452-2325 I jenglish@plummer.com 

SECTION V: Authorized Signature 
46. By my signature below, I certify, to the best of my knowledge, that the information provided in this form is true and complete, and that I have 
signature authority to submit this form on behalf of the entity specified in Section II, Field 6 and/or as required for the updates to the ID numbers 
identified in field 39. 

Company: City of Laredo I Job Title: I Interim Co-City Manager 

Name(ln Print) : Robert A. Eads, ICMA-CM Phone: ( 956) 791-7302 

Signature: ~-~ Date: -zJ;,j~ 

TCEQ-10400 (04/15) Page 2 of3 



ATTACHMENT B

 U.S. Geological Survey Map 
 Admin Rpt 1.0 Section 13





ATTACHMENT C

 Treatment Process Description 
 Tech Rpt. 1.0, Section 2.A



Att C - 1 
 

M:\BusDev\Proposals\2019\2019-343-00_Laredo_regulatory\Permit Applications\Sombreretillo\Attachments\Att C - Treatment Process 
Description.docx 

ATTACHMENT C 
CITY OF LAREDO 

SOMBRERETILLO WASTEWATER TREATMENT FACILITY 
TPDES PERMIT RENEWAL APPLICATION 

 
TREATMENT PROCESS DESCRIPTION 

 
The Sombreretillo Wastewater Treatment Facility (WWTF) is an activated sludge WWTF with a 
Phase I annual average flow of 1.75 MGD, a future Phase II annual average flow of 3.0 MGD, 
and a future Phase Ill annual average flow of 6 MGD. The treatment process consists of the 
following units: Bar Screen, Grit Removal, Activated Sludge Treatment, Secondary Clarification, 
Chlorination, Dechlorination, and Solids Handling. 
 
HEADWORKS- SCREENING AND GRIT REMOVAL 
 
The influent flow to the plant enters three 3-ft wide channels; two channels contain a mechanical 
fine screen and the third channel is a bypass channel. A third mechanical fine screen will be 
added for Phase Ill flows. Following screening, the influent wastewater enters a vortex grit 
chamber that settles and removes grit. The settled grit goes through grit dewatering and separator 
equipment, and the dewatered grit is disposed of with dewatered sludge at the landfill. Phase I 
flows will require one vortex grit chamber; a second vortex grit chamber will be added for Phase 
II flows. 
 
ACTIVATED SLUDGE TREATMENT 
 
Influent flow continues from the grit chamber into a flow splitting structure that divides the flow 
between two activated sludge treatment trains. RAS (return activated sludge) is also pumped to 
the same flow splitting structure and combines with the headworks screened influent flow prior to 
entering the activated sludge treatment units. Phase I contains two treatment trains; each train 
utilizes the Modified Ludzack-Ettinger (MLE) process that consists of an aerobic zone for BOD 
removal and nitrification as well as an anoxic zone for nitrogen removal. In the MLE process, a 
stream is internally recycled from the end of the aerobic zone to the front of the anoxic zone in 
order to remove the nitrate generated in the aerobic zone. Flow enters the anoxic zone from the 
flow splitting structure, mixes with the internal recycle stream from the aerobic zone, and then 
flows over a baffle wall into the aerobic zone. A third treatment train will be added for the Phase 
II expansion. 
 
SECONDARY CLARIFICATION 
 
Flows exits each bioreactor over a discharge weir to the effluent collection channel and then flows 
to the basin effluent box and secondary clarifier distribution structure. At the secondary clarifier 
distribution structure, the flow is equally split to two circular secondary clarifiers. Two additional 
weir gates will be utilized for Phase Ill and will remain closed until that time. A third and fourth 
clarifier will be added for the Phase Ill expansion. Sludge is collected in a hopper at the bottom of 
each clarifier and removed by WAS and RAS pumps via a secondary sludge pumping station. 
 
  



Att C - 2 
 

M:\BusDev\Proposals\2019\2019-343-00_Laredo_regulatory\Permit Applications\Sombreretillo\Attachments\Att C - Treatment Process 
Description.docx 

CHLORINATION/DECHLORINATION  
 
The clarifier effluent flows to an aerated chlorine contact chamber for chlorination and then is 
discharged as final effluent. Effluent is disinfected by a gaseous chlorine system in an aerated 
contact basin. Following chlorination, the flow is dechlorinated with sodium bisulfite (SBS) in a 
dechlorination basin. The effluent then flows by gravity through a parshall flume for flow metering 
and is discharged to the Rio Grande River. Two additional chlorination/dechlorination contact 
basins will be added for the Phase Ill expansion. 
 
SOLIDS HANDLING 
 
Settled activated sludge is returned to the aeration basin from the clarifier (as RAS) or wasted to 
two aerobic holding tanks (as WAS, or waste activated sludge). Prior to entering the aerobic 
holding tanks, the WAS is thickened in a Rotary Drum Thickener (ROT) Sludge from the holding 
tank is then pumped to the Belt Filter Press (BFP). Filtrate from the BFP and RDT is returned to 
the head of the plant, to a location following headworks, via a drain pump station. The dewatered 
biosolids are collected in two 30-cubic yard dumpsters and hauled by truck to the landfill. If the 
BFP is out of service, sludge will be transported to the South Laredo WWTF for dewatering and 
disposal. A second BFP will be added for future flows. 



ATTACHMENT D

 List of Treatment Units 
 Tech Rpt. 1.0, Section 2.B



Number of Units Dimensions (L x W x D)

2 3' W
1 12 MGD Capacity
2 126' L x 30' W x 19.5 SWD
2 70' Dia x 15' SWD
1 27' L x 5' W x 7.7' SWD
1 200 gpm Capacity
2 22' L x 31' W x 13.5' SWD
1 2-meter W

Number of Units Dimensions (L x W x D)

2 3' W
2 12 MGD Capacity
3 126' L x 30' W x 19.5 SWD
2 70' Dia x 15' SWD
1 27' L x 5' W x 7.7' SWD
1 200 gpm Capacity
2 22' L x 31' W x 13.5' SWD
1 2-meter W

Number of Units Dimensions (L x W x D)

3 3' W
2 12 MGD Capacity
3 126' L x 30' W x 19.5 SWD
4 70' Dia x 15' SWD
2 27' L x 5' W x 7.7' SWD
1 200 gpm Capacity
2 22' L x 31' W x 13.5' SWD
2 2-meter W

SOMBRERETILLO WASTEWATER TREATMENT FACILITY
CITY OF LAREDO

Chlorination Basin
Rotary Drum Thickener

Belt Filter Press
Aerated Sludge Holding Tank

Acivated Sludge Basin
Secondary Clarifier

Vortex Grit Chamber
Acivated Sludge Basin
Secondary Clarifier

Rotary Drum Thickener

   TPDES PERMIT RENEWAL APPLICATION

Chlorination Basin
Rotary Drum Thickener

INTERIM II PHASE (3.0 MGD)

Belt Filter Press

FINAL PHASE (6.0 MGD)

Secondary Clarifier

Aerated Sludge Holding Tank
Belt Filter Press

ATTACHMENT D

INTERIM I PHASE (1.75 MGD)

LIST OF TREATMENT UNITS

Chlorination Basin

Bar Screen
Treatment Unit

Treatment Unit

Vortex Grit Chamber

Bar Screen

Bar Screen

Treatment Unit

Aerated Sludge Holding Tank

Vortex Grit Chamber
Acivated Sludge Basin

M:\Projects\1107\001-01\2-0 Wrk Prod\2-14 Permit Applications\Sombreretillo\Attachments\Att D - List of Treatment Units.xlsx

ATT D - 1
1/31/2020



ATTACHMENT E

 Process Flow Diagram 
 Tech Rpt. 1.0, Section 2.C





ATTACHMENT F

 Site Drawing 
 Tech Rpt. 1.0, Section 4





ATTACHMENT G

 Sludge Transportation Agreement 
 Tech Rpt. 1.0 Section 6.A

The South Laredo Wastewater Treatment Facility is authorized to 
receive, process, and dispose of water treatment plant sludge from 

the Sombreretillo Wastewater Trestment Facility. See Attached 
page from South Laredo WWTP TPDES Permit. 



City of Laredo TPDES Permit No. WQ0010681003

Systems. The permittee shall clearly show how the treatment system will meet the effluent 
limitations required on Page 2a of this permit. A copy of the summary transmittal letter shall 
be available at the plant site for inspection by authorized representatives of the TCEQ.

8. The permittee shall notify the TCEQ Regional Office (MC Region 16) and the Applications 
Review and Processing Team (MC 148) of the Water Quality Division, in writing at least 
forty-five (45) days prior to the completion of the Final phase facility on Notification of 
Completion Form 20007.

9. The permittee is authorized to receive, process, and dispose of the wastewater sludge 
generated at the Columbia Bridge Wastewater Treatment Plant (WWTP) (Permit No. 
WQ0010681006), Unitec WWTP (Permit No. WQ0010681005), North Laredo WWTP 
(Permit No. WQ0010681004), Webb County Detention Center WWTP (Permit No. 
WQ0012271001), El Cenizo WWTP (Permit No. WQ0013577001), Zacate Creek WWTP 
(Permit No. WQ0010681002), Penitas WWTP (Permit No. WQ0010681007), and 
Sombreretillo WWTP (Permit No. WQ0010681008). The permittee shall ensure that the 
appropriate sludge metals and toxicity characteristic leaching procedure (TCLP) analysis 
satisfies 30 TAC Chapter 312 rules for disposing of sewage sludge.

10. The permittee must maintain capacity in the South Laredo Wastewater Treatment Facility to 
treat the supernatant from the Zacate Creek digester. The permittee shall monitor the flow 
and five-day biochemical oxygen demand (BODs) concentration of the supernatant.

11. The aerobic digester, if in use, shall be adequately lined to control seepage. The liner shall 
meet the requirements in 30 TAC Section 217.203, Design Criteria for Natural Treatment 
Facilities.

The permittee shall furnish certification by a Texas Licensed Professional Engineer that the 
completed pond lining meets the appropriate criteria above prior to use of the facilities. The 
certification shall be submitted to the TCEQ Regional Office (MC Region 16) and the Water 
Quality Compliance Monitoring Team (MC 224) of the Enforcement Division.

12. The expansion of this facility to 18 million gallons per day is designed to accommodate 
wastewater flow currently being treated at another facility (City of Laredo Zacate Creek 
WWTP, WQ0010681002). The Zacate Creek facility will be closed after its wastewater flow is 
diverted. The modeling analysis was performed assuming cessation of discharge from the 
Zacate Creek facility.

Page 35

jenglish
Highlight


	TOC

	SPIF
	Tech Report 1.0

	Wks 2.0
	Wks 6.0
	Table of Attachments
	A: Core Data Form
	B: USGS Map
	C: Treatment Process Description
	D: List of Treatment Units
	E: Process Flow Diagram
	F: Site Drawing




